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HEAT LOG

LIQUID HELIUM TANK
FEED BOX H
ltem Part No |Description o ) Qty |Unit PoNo Heat No
304L5S-SA240 3/8"PL x 55.45" x 42.50" Hot Rolled
251573-1 251106 |Annealed & Pick o o 1{EA 008640 818965
304LSS-SA479 3" OD Rnd Bar x 1.25" Annealed &
251573-2 |251898 | Pickled N 4 EA 008608 | D90155A
304LSS-SA276/SA479 14" Bar x 55.43" long Hot
251573-4 1251102 _ |Rolled Annealed B ] 1{EA |008678 | 233636
304LSS-SA276/SA4791"3" Bar x 55.43" long Hot Rolled
251573-5 |251103 |Annealed - o 1|EA |008678| 288340
2515736 251104  |304LSS-SA240 3/4" per Sketch LBL-251104 1/EA |008640 02F3
i 304LSS-SA240 3/8"PL x 55.45" x 35" Hot Rolled
251573-25 | 251105 | Annealed & Pickled 1|EA 008640 821424
817467
25|573-8 251107 |304LSS-SA240 3/8" PL to Sketch LBL-251107 5 EA |008640| 601951
251573-9 251108 1304L.5S-SA240 1/4"PL to Sketch LBL-25108 ~ 4iEA |008640 | 819785
251573-10 ‘251109 |304LSS-5A240 1/4"PL to Sketch LBL-25/109 4|EA |008640| 819785
: 304LSS-SA479 2" OD Rnd Bar x 1.44" Annealed &
251573-11 | 25M860 | Pickled 7 ) 4|EA 1008608 150467
304LSS-SA479 2.25" Sq Bar x5.13" Annealed &
251573-20 251899  Pickled - 2/EA 008609 | B5802
251573-21 |251907  :304L.SS-SA269 2.50" OD x 065" w Tube 6.5IN 008678 | 731741
251573-22 |25/1908  |304LSS-SA312 1/2" SCHS Pipe 2.75|IN_ 008678 KC8s
251573-23 251909 |304LSS-SA269 1" OD x .085" w Tube 11|IN /008678 | 898613
25/573-24 | 251115 | 304LSS-8A240 1"PL Sketch LBL-251115 , 1/EA 008640 602194
304LSS-SA511 Seamless Mech.Tubing 6" OD x.25" w
251573-26 |251110  Tube B - 2|FT (008712 412340
304LSS-SA479 1.5" x2.5" Bar x 3.25"Hot Rolled
251573-31 |251900  Annealed & Pickld 1 2 EA |008609 | B5802
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SANDMEYER STEEL COMPANY

{Incorporated)

ONE SANDMEYER LANE
BO0-523-3c683

s PHILADELPHIA, PA 19116-3598

FAX 215-877-17430 ¢ www.SandmeyerSteel.com
Family Cwned and Managed —

Making Stainless Steel and Nickel Alfoy Plate Products

Since 1952
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RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY
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SANDMEYER STEEL COMPANY

{incorporated)
ONE SANDMEYER LANE ¢ PHILADELPHIA, PA 19116-3598

S00-523-36863 » FAX 215-877-1430 o« www. SandmeyerSteal.cam

Family Owned and Managed —
Making Slainless Steel and Nickel Alloy Plate Products
Since 1952
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SANDMEYER STEEL COMPANY

(Incorporated)
ONE SANDMEYER LANE + PHILADELPHIA, PA 19116-35985

800-523-36683 ¢« FAX 215-677-1430 » www. SandmeyerSteel.com
Family Owned and Managed —
Making Stainfess Steel and Nickel Alloy Plate Products
Since 1952
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RECORDS OF ALL TESTS ARE MAINTAINED AT SANDME YRR STREL COMPANY



06/12/2008 FRI 15:02 FAX

*  CBRTLFICATION

Trhkokhwa gk kot kg

ORDER 0436011/007 SON 222793

SHTD TO:

ALM. CALTLI METAT.R
14003 ORMANGE AVIE.
340 830-1400
FARAMOUNT

CA 30722

12/17/02 CUST# CASTLEO1L

GRADE 301L/7304

AST$9Y

Fohfrkdobkk kb v Kbk ko ek

YOUR ORDER & DATE

ITEM DESCRIPTION

Aoos o008

L]

50 ez
Cankol12?

BOL 01L7823 TAG 1457810 12/17/02

Glaw 304L CFA RND EBARK 3 S1D Country of Malt : SWE
Ship Concdition a t'ountry ol Mfg. USA
Total Bundles 1 SON Weight 2154
Cee - e R i e L SPECIFICATIONS e i R
AMS S5G3I9G, %647/Q AMS QO-S-763
ASME SALB2 E01 A02 ASME SAL93 BB E01 A02 EX P 6.3
ASME SRA479 ROL ASTM Al82-01
ASTM Al193 O0LA EX P 6.3 ASTM A262 98 I'RACTICE =
ASTM AZ276 0OA ASTM A479 01
ASTM A4H1 Q0 DIN S50045/EN 10204 3_1R
ALST 3041, UNS 530103, 53AES10403 FED STD QQ-5-363F
MM CASTLE 3304-97 REV 22 WESTINGHOUSE 10705DH
S0L ANNEALED @ 19500 F MIN. WQ WATER QUENCHED
NC WELD LQEPALR FREE OF MERCUEY CONTAMINATION
------ Cormmremmm=m=-e- o= MECHANTCAL & OTHER TESTS ~ - v o o om oo e e oo
Test Condition A
Hardness as shipped HBE 178 Hardness as tegred OB 178
fardness as shipped HRE U7 Hayxdness ae resled HRD 89
Grain siae 7.0 . Tensile strength, ST (MPa) 85.0 ( 58&)
Micro OK 0.2% Yield Strngth, XSI(MPa) 32.6 { 2258)
Inktergranular corrosion QK
Macro UK Elungation % in 4T 57.9.
Reduction of aren % 77 .8&
------------------------------ CHEMICAL COMPOSITION ~- ==+ - wmmmocoomo, ..
Carbon c ) Q19 Manganese (M) 1.610
Phosphorus [P ) .023 Sulphur (8 ) 026
Nilicon {31} L430 Chromium (Cr) 18 . 180
Nickel (Ni) 8.330 Cobalt {Co) 130
Clopper {Cu} .330 Moly (Mo} 350
Nikrogen (N ) .06 Columnium (Ch) nos
Titanium {Tri) .004 Aluminum (AL} 003
Tin (31) 009 Ceriam (Ce) 607
Tolumbium/ 000 .000
Tantalum (Ch+Ta) L0021 .000
Iren {Fe) Balance
Melt Practice EAF
Refining Practice ROD
™:-long Ferrite 5.5

Knowingly & willfully falsifying ox concealing a macerial act on this
or making false, fictitious or Fraudulent statement s

is form,
or representations

herein could constitute a felony punishable undar faderal atarutes.

We: hereby certifly that khe chemical analysig and/or tcst results shewn in

thic reporc are Correct as contained in

CASTLE METALS-LA
DATE REQ'D __ 287 = D 2>
RECD FAOM. S \nverhe
APPROVED BY . e

we_ L LS

'SBYE $ES 295 T

-F,

+aataPotarli, Inc.

1 Producia

'43 Crensnaw Plwy,
shhurg, &C 28729

1 g

Marcanio,

 SYL3IW 31LSHD

the recoxds of the company.

Juality Manager

W s

‘dee:en zn 1e 290



JUN-12-2003 THU 02:49 PM TEK MIDWEST FAX NO. 708 430 0147 P. 01

T Jrem 35T102.  Pooo§e78 7’7'
ACCiaierie ‘ @ TEST REPORT /4 ﬁﬁﬁ#ﬁ

EN 10204-2.2 -
Valbruna ... .
W10 VISENTA [Nalia) ~ Vigle Sella Solenzs, 25 4. N QO ,L% 3o
RSL 10 2~
Buyer: VALBRUNA CORP. Buyers P.o. Na: 112-1686 / STOCK

USA  OAKLAND NJ 07438 Mill Order No: 01 E 48764 - 27 Packing List No: 2001/ 11763-P

¥ 1

Delvery Condition: COND}@Q&_ED

ske: FLAT [ 41" ) Oty.Lbs. 2386 Hat Paint:

P an—— BPECIFICATION
ASME (1) SA479,98,530400/03,A ASTM AZ76,2000A, 530400/03.A ASTM A479,2000,530400/03 A
QC-3-763,F,304/304L,A ASTM A262,98,PRACTICE E ASTM A&84,2000,.

(11 SECTION 1| PART A 98 EDITION THRU 00 ADD

j CHEMICA ]

rimﬂp /] c ‘ M P 8 8 Ni Cr Mo cu
[ 233838 [ 0.018 1.54 0.028 0.027 0.49 B.14 18.35 0.50 0.61 |
—_ :
{ T Co S0 N |
l_ 0.09 0.080 }
MECHANICA|. PROPERTIES v )
18 YS 0.2% E RA HAAONESS AS "

m w | % | % [E T _momEn] e,

\

g2 54 s |58 189 189 _1'
;

|

|

[ TMECHANICAL CAPABILITIES FOR
HEAT TREATED CONDITION

OTHER TEST(S} and/or REQUIREMENTS :

Matarial is fres from contammatloﬁ by mercury
Material i8 aolutlon heat treated free from continuous carbkle network.
Grain slze method. ASTM E112/68: 8

s e 80 o 05 v \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\l

Micro and macro etch test : OK ., TR\:\F
Made In italy -
Intergranular corrosion test per ASTM A262,98 pract. E: OK.

N Melting process : E+AOD

p- 1

. . Qualty Y g i fnapecior
Vicenga, 20/12/2001 . M Qo cer )37 MOOLATELY




Abnahmeprirreugnia 3.4.H e

WALZWERKE nach DIMN EN {0204

‘ Inspectlon certificate Pl f',_)‘;//c)'—g
EINSAL GMBH Certificat de reception e 7/ -

U3T.dNr OF 113 841 325
Visirwarky Evaal GmoH - Posracn 20 - G764 Kachioot (Went

He 10097 /99 - 03.41.99

fiad i )

E':Lﬁ; CiD9?1B¢

MO Oe Cammanca

Herstellarzaichan 'aleh-p des Werkseachvarstbndigan

of Manutacaien

hmpaciey 'y slamg
‘m L'uben @ Parcon oe Fespent
N4 C

———
Auirege-Nr. | Pos Abmassung mm ' S Anzahi
=Ee | ET TR
i~ » X ey nat
2198 (22| 76,200 X 25,409( mn Tlat / 11.544 5.418 10
3 x 3 12-9 .

WerkstoftNr. YWarkstof-Norimbe,

Wl s 1.4399 e e ALISI 304/304L

Usimbedigurgen | Steel bars AIBIZ04/L,hot volied, DIN 1017, tol.acc.to ASTM A

Tarme o sy 484,quench.,pickl.,straight.,bars of 3638-425Tmm+ar ls.ehorts

Conauont ot neairan fr. 3o%0 mm unt.ioX (12-14'+ghorts fr.io'unt.ioX%),otherw.acc

10 ASTH R276-946,005 743 F Cond.A,ABTM A 193-97a EB, AZZ0-97
B8, A4ATY/A479 PTa, ALB2Z/ALBD P7c,ABME SA 193/98,8aA I2a/e8,
SA 479781 479 AYT,.BA 182/94 182 MPY, Interor . covr.test acc.to
ASTHM AZ6L, FPrac.E g.k., AMSS63Y G,ANMSS547 G, Inspec.cert.Engl.

Schmalzen.Ni, ch s taung %
. s Chamical Compositian % Comaostan chimigue %
286340 Je ,017 IBI , 43 MN 1,73 P , 027 (8 023 |CR 18,79
—-ﬁudlulu —
T, NI 40,23 M , 34 co ,077 N 073 |Cu , 1%
[_Prubc-nr. Streckgrenzs 1%-Detin- Tuglestiphelt Dahnung Linsahnidrung K.-rbocm.x-rb-n
Tasi-No, Yhld Poiry grenm Tansde sren Blangation Rsdudtion of Ares Hreddl Vaw
EssuNG nve ¢ allan. 1% Paint Pésisiance § s Allongarmant Siriction
LYT TS oo Kovm .
Ty Type
| X Lage : Termp.; 0
Rp0,2 Rp 10 wm AS0 z Pomition
S B P L T x * R
psi psi
43067 84674 69,0 58,0
Hirte! raransaw Ourss WA hNEIUNG/ Hea: rearmeny Tntement retmaga Verwaohslung apritung
T
Solution snnealied 1050 Grad C
quenched. No weld repair.
Liode of 0 - -
HE ASTM-graln size: &= PP T—
£ mapesian inapecuon
moRcRon de s Dbrra sk
148 B 0 Bﬁmlfﬁuw 1 e temaquay
" . Mercury: No contamination. ym— ~—
Macro and Micro Teste # ! :mmfau"g
Satisfactory [ * e
"["Nach DIN 50814 int dar Werkatoll imterrsmiin besthndig T
sccording DIN 50 14 Matsrlal w resswni sgainst nievoryst, corokkn
paton DN !onldhnwlrhummhhllhuummmwlm O
€3 wird Destatigt, dald dis Listerung den Anforderungen der Hhrte!
Uefarbedlngung enispricht. o v ange "

The owivery coerasponca ko ha TeGuUeMeni minbosed.
La binaon EOND Mk ALgIncH 1! .

Dn'Zcuris wurds maschinall arateitt une ist gemad EN 10204

e ohne Unlerschrift rechtsverbindiich. Anagen Der Warks.S reilind ‘_'
' [ha carkicacs has baen atabiied by maching ang ecn. to BN 10204 ¥ i lagal wihoul sionatsre. " Watks-Sachvernibndigs

;;’;“8 Lo carhal 3 ¢ 41 | 8 Machos o o N voray o e oo ke o proril O hohiat

s R T S I Toiok, . Ay BN aA )
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SANDMEYER STEEL COMPANY

(Incorporated)

ONE SANDMEYER LANE o PHILADELRHIA, PA 18116-3598
BOO-523-36683 ¢« FAX 215-877-1430 e www.SandmeyerSteei.com

Family Owned and Managed —
Making Stainless Steel and Nicke! Alloy Plate Products
Since 1952

CERNPICATE OF TEST
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SAMOMEYER STEEL COMPANY

CUSTOMER ORDER NO e S e A RS

QUALITY SONTROL DEPARTMENT
DATE

RADE T P Tt | SPECIFICATION: S R HEAT NO.: R
MECES T oesomeron L
] . B TooLTorg 3
R R R Tt A e
!)' N
T sy 27T 2
l// )
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HEAT NO. - : \ : : : | ’
| .
= LT
o - ' - - - | =
i \ . | : i
HEAT NO. Vil ‘ Tz lw ! Tloon 4 Ple i Jiiez s #
JR— L S RIS [ [, R S . ; P
N . 2 R ‘ - o ‘ - sn . i I\ oz o \
- s 4| — P — [
| | i |
: | '
|
- T : - TLaIn D T
Tl R 4 TH TE

ol REVIA RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEE! COMPANY
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SANDMEYER STEEL COMPANY

{Incorporated)

ONE SANDMEYER LANE ¢ PHILADELPHIA, PA 18116-3588
BOO-523-3663 ¢« FAX 215-B877-1430 » www. SandmeyerSteel.com

Family Owned and Managed —

Making Stainless Steel and Nickel Alloy Plate Products
Since 1952

SANDMEYFR STEEL COMPANY

CUSTOMER ORDER NO G T N T

QUALITY CONTROL BEPARTMENT
DATE:

WRADE, LT oLl SPECIFICATION = =10E 52 20t T e AT ND.

PiECES | ) _ DESCRIPTION N - o

B PR R et T e T
HEAT NO. - [ T 2 ! : ' " : e o [
L B . ! . ; e - . r PO o . ' - PR . -
i . - ,_ £ i . .- S j o L . T A . . . -
- —J[— — : - —. e e ’ - ;» — e —
i . | .
HEAT NO. ESPRRCIDE T o L - J AP S ‘ S drias [ E
N S ] S P ‘_ B
k. A B 7 X ‘iR 2=
‘ } _ L .
| |

— . e e e e PR
= £ Ea _ ¢ o I
L e i kY “

ol RVOs2 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL GOMPANY



SANDMEYER STEEL COMPANY

{Incorporated)

ONE SANDMEYER LANE ¢ PHILADELPHIA, PA 18116-3598

BO00-523-3663

e FAX 215-877-1430

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Piate Products
Since 1952

* www.SandrmeyerSteel.cam

RoT z T
SANDMEYER STERL COMPANY
CUSTOMER ORDER NG 2t E R
OUALTTY CONTROL DEPARTMENT
NATE
ADE: EEE CSPECIFICATION B HEAT NO Tt
e - i . N P .
DIECES | i DESCRIPTION B
76, ¥y
& E G, N _
/ Z ") YA .)‘
e 1 T R - = i P B i
HEAT NO. : i E : ‘ ;
— | - — oo | e . .
: - - P . : 2 aooe
i : . S : ol B
| ‘ f |
| ‘ | | | |
) ) ] B , o \
HEAT NO. : ’ o ‘ =S e | |
R B i S _ . . o
SR S L T b z A ! i
R . ’ o __ _ i ) ‘
} : i
| :

o MENDIOD

RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY
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SANDMEYER STEEL COMPANY

{Incorporated)

ONE SANDMEYER LANE o PHILADELPHIA, PA 19116-3598
HOD-523-3663 ¢« FAX 215-877-1430 e www.SandmeyerSteel.cam

Family Owned and Managed —

Making Stainless Steel and Nickel Alloy Plate Products
Since 1952

SANDMEYER STEEL COMPANY

CUSTOMER ORDER NO - FLUE SEoARTE ;
QUALITY CONTROL DEPARTMENT
DATE: -
IADE. S CSPECIFICATION. - 708 SA-2d w0l ol e N, R
o DESCRIPTION a
P e
i ( G )
HEAT NO. - : . S o -
- - ————— —— i — f - . -
* e £ oo-- T
i :
|
_ E - j ) .
| . |
i ‘ I I
HEAT NO. widod T e mErEtee e
I _ . S O ] S | oo - S
: e N - .
o | | ,
| !
| ! !
EC : TR - Toit DEOTODDITRIELE F i
LnonTs SRR P
ST TLITUNED BE{ OAVIETA ©
ST D RRERN

RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY



CERTIFIED MATZRIAL TEST REPORT
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SANDMEYER STEEL COMPANY

{Incorporated)

ONE SANDMEYER LANE ¢« PHILADELPHIA, PA 18116-3598
BOO-523-3663 » FAX 215-877-1430 » www. SandmeyerSteel.corm

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
Since 1952

CERTIFICATE OF TEST

ToooETaT T s JULTE oAn s
SANDMEYER STEEL COMPANY
QUALITY CONTROL DEPARTMEN !
DATE:
AADE: TTTE 1D ial CSPECIFICATION #2105 2A-Tan T80 DU hear No o
R, [ e F S, e e S S I
PIECES o o DESCRIPTION B
N o U
<Ryl
, — ey ; - e
HEAT NO. E R - = = ‘s i L
- 1 - i .

i
I3
'

HEAT NO. Yoae i !T:‘!L‘ELlE - Ziang \ masdnes -

CoonT 3 z IIoLEn o= :
- a7 L s - oo = LT ETT N I

TR BECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY



CEATENTG MATERIAL TEGY Q520 T

T IR TE ATE A A AN

SANDMEYER STEEL COMPANY

{Incorporated)

ONE SANDMEYER LANE ¢ PHILADELPHIA, PA 19116-3598g
BOO-523-3663 ¢ FAX 215-877-1430 « www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
Since 1952

CERTIFICATE OF TEST

s = R -

SANDMEYER STEEL COMPANY

SUSTOMER ORDER NO 7 7 ' I : : A U L

OATE.

IR I

cpces |

; | SPECIFICATION e | HEAT NO. R

UALITY CONTROL OEFPARTMENT

DERCIIP TION

: BN S TN
i - . - 7_‘ ; : e <
' - L ”f'*h'f/c?7
i
HEAT NO. - ' i S - : T
| oo : ;
— i i - e
I :
SN i | - . - S
. - N T . _ I
HEAT NO. =i -t ! Fioldnes s 1 .
I I S I | — R S
- ooz e | Z Sz E ‘
S Y - ' __
| |

P s

Wi

RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYEFR STEEL COMPANY



06/32,2008 FRI 15:01 FAX @oos-oos

0373172003 MON 21:04 FAX 847 455 8102 Ccastle Test Reporta dhnnisog
[CERTIFICATE OF TESTS ABNAHMEPRUEFZEUGNIS CERTIFICAT DE CONTRO
CERT SERIAL# 000382589 ® THE RECORDING OF FALSE. FICYICIOUE oN WRAUBULLNMT ITATEAEATX gR ENTHINS QN THLTZ £scumEni

AAY BE FURISHED AS & FELOMY umDEN FENEWar XTaTutles CHCLUDONG FQURKsl, 14w, TITLE 1t,

TALLEY METALS
© THE YALUEZ D JTHER TECHMICAL DATA REWREZENT THE REEULTS OF AMALTSGS amp reprs RALE

OK SAMPLES COLLELYED PROM THE TATAL LOT. ORIcYWA|, DATA RE&dab
A Car‘penter Company REFERENCE TO THE CaRPEMTER OROER MUMAFR. FoCM BE TRacEp My

© MATERIAL I% MANUFACTUNED FREE FRUM MENCURY. RADIUN AND ALPHA SOURCE CQHTARMLNATLON,

Taliey Metals T ciinoloRy, 16 ¥ e CambEnTee reoMMGLonY componny i T | FXCEMY TN FULC. UITHOUT fKE wmtriew cowsexs
PO, ®ax 2496 - : .
Hiveaville, 5C 24551 18l Bod 435 /540 bax M43 525 b4an o—zgfw 6-/60
03/27/03
STEL : SELLER { VHRKAUFFR { VENDLUR PAGE -
A.M. CASTLE & CO TALLEY METALS TECH, INC.
3400 N WOLF RD
FRANXLIN PARK IL 60131 ACCOUNTS PAYABLE
P. Q. BOX 2498
HARTSVILLE ,3C 29551
I CUAYHRR oQDCA KO./BROYELL -WR,/NM" DE OUMKAMDE ‘f CARFENTER MO./WERES -NW_/W" DE REFERENCE IWTERNE Y n,-.'rymrunzu..rgﬁ VL ICHT/GEWLCH T,
01-76406 TLY352201 L10515 03/27/03 2105.0
HEAT NUMBER, 7 SCHMELZE NI ¢ NY DE COULEE - 150467
PRODUCT DESCRIPTION: TYPE 304-L0 ANNEALED COLD FINISH ‘
""""""""""" - Clbiililingrp
SPECTIFICATION: TALLE%'Ggg‘ILa’E}%T}%g/lO/QB) ' / _
______________ -5~ MATE .
BB 5255 REV 4274957 /02 SUERLS 9@.._93‘___ ‘, u.:,_/‘/fyy
AMS 5647 REV H (07/ /02 rﬁfqnuﬂf / T
ASTM-A182-02 (CHENM ONLY TEY N
ASTM~A193-01B (CL 1 EXCEPT PAR 6.3.1) T T
AJTM=-A276=02A
ASTM-A314-97 REAPPROVED&ZOOZ)
ASTM-A320-02 (EXCEPT PA £,.3.1)
ASTM-A475-02A
ASTM-A482-00 ]
ASTM-AS580-08 6SIZES .500" AND UNDER ONLY
ASME-SA182 2001 EDITION-AQZ ADDENDA {CHEM ONLY
ASME-SAl193 2001 EDITION (CL 1 EXCEPT PAR 6.3.1
ASME-SA320 2001 EDITION (EXCEPT PAR 4.3.1})
ASME-SA472 2001 EDITION
AMS-QC-5-763A (02/ /03)
SIZE 2.000000 IN.( 50.8Q MM} RD BAR
FRIMARY HEAT CHEMISTRY:
C MN S1 p 5 CR
0.022 1.74 0.6 -, 0.D20 0.023 18.239
NI MO cu CcO N
8.356 0.08 0.14 0.06 0.062

INTERGRANULAR CORRQSION TESTED TO ASTM-A262, PRACTICE E ~ A )
ANNEALED MICROSTRUCTURE FREE FROM CONMINUQUS GRAIN BOUNDARYCEEEE%E%E

PRECIPITATION (NETWORK).
THIS MATERIAL CONFORMS TO THE TECHNICAL REQUIREMENTS OF THE AMS SPECIFICATION

REFERENCED ABQVE
¥g£s MATERIAL IS CAPABLE OF CONFORMING TO THE TECHENICAL REQUIREMENTS OF ASTM 2

THIS MATERIAL WAS MANUFACTURED IN ACCORDANCE WITH CARPENT
OPERATIONS QUALITY PROGRAM MANUAL REVISION 22, DATED 3/02§R SPECIALTY ALLOYS

DISCS MACROETCHED AND APPROVED
HARDNESS AS SHIPPED, HB - 185 (MIDRADIUS)

GRAIN SIZE PER ASTM E112: 8

g CONTINUED ON NEXT PAGE
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| 1.1

061272009 FRI 15:02 FAX doos 008
03/31/2003 MON 21:05 FAX 847 455 9102 Castle Test Reports @oo2/01
[CERTIFICATE OF TESTS ABNAHMEPRUEFZEUGNIS CERTIFICAT DE CONTRO

CERT SERIAL# 000382589

TALLEY METALS

A Carpenter Company

~

¢ THE @ECGRPING OF FALSE, FICTICIOUS OX FRAUDULERT ETaTEMENTS DR ENTY
MAY U5 DUMISHED A9 a FELONY UMDER FEDERAL 2 TATUTER INCLUDING Fzg::iLuT_.Uj“ﬂn&?Hf:T
CRAPTER a7_ . d

o THL VALULS 4MD OTHER TECHMICAL DATA REPHESENT THE RESULTE DOF aRALYSES AUD TCATS HALE
Gl CAMPLLE COLLECTER FROM TR TOTAL LOY. ORICIHAL bAtA RECARDS VAM  BE IMACRY AT
REFTAENCE To Tl CameGNTLL ORDGR NUNMLR.

® AATERTAL I3 HAWUFACTUAED FREE #RCA NEACURY. RADIUA GND A{PHA &£DURCE CONTAMINATIDN,

Talley Mecals Technology. Inc. R T e L omiog S ROBUCED . EICERT T AL, WITHOUT THE WRITTEX CONSEAT
ro. Bux 2438 —
Hartywille, SC 29551 Tel, B43,335.7540 Max. 643 33564670
03/27/03
[N : C8 i R/VENDEUR PAGE -
A.M. CASTLE & CO TALLEY METALS TECH, INC.
3400 N WOLF
FRANKLIN PARK ,IL 60131 ACCOUNTS PAYABLE
P. O. BOX 2498
HARTSVILLE SC 29551
r CUSTOMLCR: J20CR WG sBCSTLLL-NR. /4% OC CORRANOC CAUPZNTER W /WEERZ-RR. /W 0L 2C0CRENMAC :.;cn»;:ﬁr—nurml.muﬁﬂz ‘rlilluur/un:urn
01-76406 TLY352201 L10515 03/27/03 2105.0
HEAT NUMBER / SCHMELZE-NR_ / N* DE COULIE | 150467
YIELD STRENGTH, {(0.20 %% KSI(MPA) 47.9{ 330}
TENSILE STRENGTH, K31 (MPA) gl.g 627
ELONGATION IN _2.00", & 2.
REDUCTION OF AREA, % 715.0

14844 CASTLE 3304-97

WE HEREBY CERTIFY THAT THE ABQVE TEST DATA
FPURCHASE ORDER AND SPECIFICATION REQUIREMENTS.

ARE IN ACCOQRDANCE WITH THE

STEPHANIE E. MCCULLUM
8UALITY ASSURANCE ENGINEER
ARPENTER TECHNOLOGY CORPORATION

gﬁ'm;._, I ECi 8l
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LTV COPPERWELD MECHANICAL
GROUP 3TAINLESS
RLIZABETHTOWN, KY 427071

LTV
-4 COPPERWELD

Talephone (888)85 823 s -
TUBULAR PRODUCTS Py (338) 855 5025 L OC D5 - 25y 907
- N \"-“‘___47__“_-_#___.———-——‘
MATERIAL TEST REPORT 15913068
- SPECTRICATION CUSTOMER ORDER
ASTM A24%9/A2675
ASTM A249 03
ASTM AZ269 Q1L 60-036879
ASME Sh249 01
ASTM AS54 885 FRX: (&30} 739-5
“GrADE J SIZE{(O.D 1 WALL) QUANTITY L‘ SHIPPED ] DATE
1
TP3Q4/7TP3047, 2.9500 X ges 1209 1.3 1200.00 FT N4/24/03 Q4/24/07
CONDITION PART NO S# 00001547
TW STNLS TUBE AVG. WALL BRIGHT ANNEAL 2.5.065840 50047818
HEAT NO ] _ _ CHEMICAL ANALYSIS GRATN
C l Mn ? [ Ni Cr Mo Cu Al N UTHER SIZE
5
731741 022‘1 830 L0373 0090 450 1 8.120 (14 270 390 360 .86 |Co 100
DI
OGOOD: !
| I |
MECHANICAL PROPERTIES
HEAT NO LOAD NO. | YIELD TENSILEPSI | ELONG % | PED HARDNESS IMPACT
e P ! | arBa = BHN  ROCKWELL | rr.iag
2.0 ‘
731741 T3122340146320 $2320 £5
1 | | | -
| J‘
. ) OTHER TESTING _
Flange Teal Flaming Test Reverse Bend Alr Under Waer (PS1)
OK OK QK
Flre Test Reverse Flanening Cody Cuerent Hydro {PS])
OK OK OK
TEHATTRY t
AEXT VO H jﬂ_ ]

F)
&

|
|
|

LTV Copperweld Suinfcn Tubing Divivion docs fix wse

frercury, keed, sulfur o any other 1pecai meu| dioy

hhich 13 liquid ar armbiery LENpErsLre 1 il protuct of

faciiny  Weld repair was not weed W magwfaciure 1k

product

-TY Copperweld swinley steet whing doe nou use any of
products targeted in the U.S Clan Au Aa of 1595

UTHERTRSPECTION

TEST REPORT NOTART

BLH THIS ZED WHEN REQUIRED
SWORN AND SUBSCRIBEL BEFORE ME
THTS_‘____R LAY OF L e
MANUFACTURED IN USA T
!-‘
e T ROTARY FUBLIE —
D

Q. C. REVIEW
e

ﬂﬁ% e

MATERIAL PRODUCED TO THE SPECIFICATION(S) SHOWN ABOVE. NO
ADDITIONAL SPECIFICATION(S) IS IMPLIED OR WARRANTED.

71 2.5.065 £10
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0. 807 &

. L’l“,‘f LTV COPPERWELD MECHANICAL W@
g GROUP STAINLESS
AN COPPERWE[D ELIZABETHTOWN, KY 4270%
- _ R Telephone (888)855-8823
0 Gy TUBULAR PRODUCTS PAX (888)855-9121
157y 95’ C/ ETAIRLESS OXDER ™G
ATERIAL TEST REPORT 1885135
o 2 T SPECITICATION TUSTOMER GRDER
’ _ \ u | CHICAGO TUBE & IRON CO. ASTM A249/A269
2O FE — 3 | 2531 WEST 48TH STREET ASTM A249 01
_ ~ 0 CHICAGO IL 60632 ASTM A269 01 CC27717
2 57357 % v || ASME saz249 01
~ :— ASTM AS554 98 FA (773)523-1375
GRADE . SIZE(Q.D x WALL) QUANTITY SHIPPED DATE
TP304/TP304L 4.000 X LOE5S 951 LB 1506.24 PT 04/10/0 04/10/03
CONDITION PART MO S# 00001BR3
LW STNLS TUBE AVG. WALIL BRIGHT ANNEAL CKOo193 50037282
HEAT NO CHEMICAL ANALYSIS GRAIN
C Mn P s St Ni Cr Mo Cu Al N OTHER SIZE
859613 .019| 1.800) .029 .0100 | .530 | 8.310 18 1700 .413] .40 .050
7 0¢
00000
MECHANICAL PROPERTIES .
HEAT NO. [.OAD NO. YIELD TENSILE P81 ELONG % RED HARDNESS IMPACT
2] AREA % HHN ROCKWELL FT LBS
2.0" RB
896613 T3G07349] 49640 98860 61 87 :
OTHER [BSTING
Flange Test Flateniog Test Reverse Bend Air Under Waier (PSI)
OK oK OK »
Flare Tea Reverse Flasening Eddy Current Hydro (PS[}
OK OK OK
TR RATING
REXT RO, X | 3
[TV Copperweld Sitinkas Tubing Drviion does rox vie
. fnercury, lesd, suffur or any odher special uenl alioy
prhich in liquict m unbienl wnporsure in s product o
Facility. Weld ropair was noa usod to msouEacare this
Hpeoduc
E.TV Copperweld somiecs moe! wbing dom nor ute any of
the products tirpered i the 7.5, Clean Air Ac of 1990
~OTRERTRSPECTION — 7 THIZ TEMAMMW
BLH SWORN AND SUBSCRIBED BEFORE ME
THIS . DAYOF
MOTARY PUBLIC
Brent Technician

MATERIAL PRODUCED TO THE SPECIFICATION(S) SHOWN ABOVE NO
ADDITIONAL SPECIFICATION(S) IS IMPLIED OR WARRANTED.




CUSTOMER ORDER NO.

DATE - - -%

-------

CERTIFIZD MATZRIAL TEST REPDRT

SANDMEYER STEEL COMPANY

{Incorporated)

ONE SANDMEYER LANE ¢« PHILADELPHIA, PA 1894168-3598
BOO-523-36683 ¢« FAX 215-877-1430

www.SandmeyverSteel.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products

Since 1952

GRADE: T AR | SPECIFICATION UEOIL HpATNO T
_ _ A -~ i __ — _
PIECES
- ) . o X
: - — <o ] j/ C ) A) 1{ 2 )‘ Lo s "
)
L E (A’ () 67 / [ ) <y ‘*)7 7 C
PRIV
HEAT NO. B : : : z | - : :
- o T N - D S o
! W ' i |
HEAT NO - i T: = o =1 g ma s dia s J
ST ! 3 1ove : i 2 7 I
|
- . ' ..
- s R ; I aT SETRODT T Il i
AL g AT I i
VAl HEVOMS

RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY



¥ 5/22/03 16:22 Frudential Stainless Pipe Joanne Smith-TEK MIDWEST 3/3

\

Po 87>

‘//—\ DMV STAINLESS France R FNr. THY: //‘ijb ?) g"

BE L0 21801 Mostbard Coder - 0291371
Tel: A3 095208 Fax: 03 b -
Tuaail | danv franco@em-stainlem com NSHIO

Srawwcess . INSPECTION CERTIFICATE Page: 1 / 2 o
\/ ABNAHMEPRUEFZEUGNIS .
" ' CERTIFICAT DE RECEPTION

3-1-B - EN 10204: 1991 + AL:1997

" PURCHASER/ Bestofier / Cllent: “Pndosumn. STAINLESS PIPE CORP.,
CUSTOMER'S ORDER No / Kundenbestelinr / N* Commands chent ;. FO7T88

DMV ORDER No / WerksauRragsnr/ N* Commande DMV : 204727360

Product : Seamless Pipes Hat finished . Annealed Pickied Passivaled
Erteugnis: Nathlose Stablrohre Wurmgefertig Abgeschreckt  Gebeity

Tipe de Prodir Tubes suns soudure Finis & chaud Hypertrempés Décapés Passivés
Grade{s) and Spacification(s) / Stahlsorte und Hefervorschritten ! Niramce(s) ef spécificakion(s) ;

MTPI04LMTI4 VALIMA
ASTMAS11/96

Marking of the product / Kenozelchnung /! Mamgusge:

" SUPREME -SEAMLESS- 6,000 OD X 0.250 WT ASTM A 511 - MT304L/304 -

HEAT NUMBER : 412340 - 204727360 - A AND P - LENGTH %%%% FT -

Supplementary requirements / Zusditzic Anforderuagn/ Prescriptions supplémentatrex:

Size Tulewwes ITollcnnzc / Tuiéum:e: Dimensionnelles: according to ASTM AS11/96 AW TABLE 4

Pos No  Weight Totul Leagts op WT Mis Length © 'MaxLengh
10 1454 Kg 62,482 m 152,40 mm 635 mm 6015 um 472 mm
320546 Lbs 499 Ft 6.000 * 0250 * _ MR 233 R
Cho-lol Analy3 ¢ Chermische Zunmmemerang | rerantiga Chviga ; (%)

Weiting Process /Erschmelomngonrt / Slaborstion - Hoctic/ Eicrorha /Bearipm + AOD or VOD
Heat llol&elnlsn NN Coulde @ 412340

] __(_2__ Mn P L S LU i o
Min 8.00 18.00
Max 0.035 2.00 0.040 0.030 1.00 11.00 20,00
HufictmronCodie | 0.010 166 0.027 0280 03¢ 1007 1829 .
Product 1 0018 164 0.028 0797 0.31010.01018.310
Machanlcal and MetaBurglcal Properties / Meciand e he uad Matalburgischs Kot arte / Craadbima Niceipues o Vidlwgine
TENSWE TEST 20°C YA02%(PSI) T. 8 P$) Blongation { 7” }
Lugfentigielt Rp 0.2%. A
Frucdon Re #%
. loog Requremems . Min 30000 Mis 75000 Mia 35
985 Remks:  4090) 82184 531

HARDMESS TEST/ HAERTE / DURETT :
Jaas Requirements :  <w90HAR B4

TEK MIDWEST PO# - BOB15 PSP# - 717484



